
CSIR

DIVISION OF WATER TECHNOLOGY

DISSOLVED AIR FLOTATION

FOR THE PRETREATMENT

OF EUTROPHIED SURFACE

WATER FOR POTABLE USE

by

R Gehr

C D Swartz

G Offringa

Report to WNK NR 202/1/91

WATER RESEARCH COMMISSION I S B N NR ° 9 4 7 4 4 7 " 7



TABLE OF CONTENTS

Page

ABSTRACT j

ACKNOWLEDGEMENTS iv

LIST OF TABLES v

LIST OF FIGURES vi

CHAPTER 1 INTRODUCTION AND OBJECTIVES OF THE STUDY 1

1.1 Introduction 1

1.2 Objectives • 2

CHAPTER 2 LITERATURE REVIEW 4

2.1 Dissolved Air Flotation 4
2.1.1 Introduction 4
2.1.2 DAF of Algal Waters 5

2.2 Trihalomethanes 6
2.2.1 Introduction 6
2.2.2 Surveys and Regulations 6
2.2.3 Model Compounds and Surrogate Parameters . . . . 8
2.2.4 Molecular Weight Distribution 12
[...]
was significant even though percentage parameter removals, rather than, say, final

turbidity of THMP, were tested.

60



figure

Trihalomethane removal,
Plots of some 2-way tables.

70

60

SO

% removal

30

70

60

SO

40

50 100

Alum dose (mg/L)

0,3 mg/L poly - + - 0.6 mg/L poly ..-*•• 0,9 mg/L poly

% removal

150

• * • * -

30
0.3 0.6

Polymer dose (mg/L)

pH 5 -<— pH 7 " * " p H 9

0.9

70
removal

20
7

PH
9

50 mg/L alum —*— 100 mg/L alum "*•• 150 mg/L alum



Results from two-way tables for the 33 factorial experiments (for THMP removal only)

are plotted in Figure 4.7. The two-way tables show results for the effects of two

parameters, averaged over the three experiments when the third factor was at each

of its 3 values. The graphs are thus indicative, but do not give statistical information.

As shown in Figure 4.7, alum and pH have the major effects, and both higher alum

doses and lower pH values are desirable in obtaining high percentage THMP

removals. Polymer dose has no clear effect.

The ANOVAs given in Table 4.7 show that only alum was significant for turbi#ty

removal, and that alum and pH were significant for THMP removal. It should be noted

that these conclusions apply only to the range of values tested. Thus polymer may

still be desirable (as concluded previously), but doses above 0,3 mg/{ would not

improve matters significantly.

As a result of these and previous batch DAF tests, pilot plant experiments were

planned which would allow variation of alum and polymer doses, as well as pH, in the

ranges suggested by the batch tests. The pilot plant experiments are discussed in the

following chapter.

One further outcome from the 33 factorial batch DAF tests is shown in Table 4.8. This

is a correlation matrix for turbidity, % turbidity removal, DOC, TOXP, THMP, and %

THMP removal. No useful correlations between these parameters were found. In

particular, there was no relationship between THMP, DOC, and TOXP. This is

unfortunate, because the analytical costs of DOC and TOXP are considerably lower

than those for THMP. The lack of correlation also implies that the precursors for THMP

production are complex and specific, and not well explained by general, "global"

measures such as DOC or TOXP.



Table 4.7

3 Batch DAF Experiments

Analysis of Variance for Turbidity Removal

SOURCE df SS MS F RATIO FCRIT, 5%

Main Effects

Blocks

. Alum

Polymer

PH

Interactions

Alum/polymer

Alum/pH

Polymer/pH

ERROR (BY SUBTRACTION)

2

2

2

2

4

4

4

6

176,5

198,1

13,56

13,87

85,74

55,67

33,07

61,14

88,25

99,05

6,78

6,94

21,43

13,92

8,27

10,19

8,66

9,72

0,66

0,68

2,10

1,37

0,81

TOTAL 26 637,65

5,14

4,53

63



DAF Experiments

Analysis of Variance for THMP Removal

SOURCE df SS MS F RATIO FCRIT, 5%

Main Effects

Blocks

Alum

Polymer

pH

Interactions

Alum/polymer

Alum/pH

Polymer/pH

ERROR
(BY SUBTRACTION)

2

2

2

2

2

4

4

613,14

1571,05

5,027

1032,03

222,82

233,28

28,35

306,57

785,53

2,51

516,01

55,71

58,32

7,09

32,67

83,72

0,267

54,99

5,94

6,22

0,756

56,30

5,14

4,53

TOTAL 26 3762

Note;

df - degrees of freedom

SS - sum of squares

MS » mean square
- SS/df

F ratio - MS/ERROR MS

64



Table 4.8

Correlation Matrix for 33 Batch DAF Factorial Experiments

Turbidity Turbidity DOC TOXP THMP THMP
Removal Removal

Turbidity
Turb. Rem.
DOC
TOXP
THMP
THMP. Rem.

1,00
-0,635
0,353
-0,159
0,596
-0,527

-6,35
1,00
-0,436
-0,212
-0,496
0,653

0,353
-0,436
1,00
0,237
0,267

. -0,355

-0,159
•0,212
0,237
1,00
-0,400
-0,091

0,596
-0,496
0,267
-0,400
1,00
•0,828

•0,527
0,653
-0,355
-0,0915
-8,28
1,00

65



CHAPTER 5

PILOT AND FULL-SCALE TESTS

5.1 Introduction.

A dissolved air flotation (DAF) pilot plant from the Division of Water Technology, CSIR,

Pretoria, was modified for this trial and set up at the Schoemansville Water Treatment

Plant on the banks of the Hartbeespoort Dam. This location was chosen because the

full-scale plant itself employed DAF as the solids separation process, ahead of

pressure filtration. Thus the two plants could be run in parallel, and various operating

conditions compared.

5.2 Methods and materials.

5.2.1 Pilot plant setup

The pilot plant DAF unit is shown diagrammatically in Figures 5.1 and 5.2, and a

photograph of the setup is given in Figure 5.3. The system comprised the following

units: A feed pump1 pumped raw water from the dam into a reservoir, at a rate slightly

exceeding the 6,2 «/min chosen for the tests. From this reservoir, a second pump2

set at 6,2 «/min, pumped the feed to the top of a 6$ rapid-mix tank, whence it flowed

by gravity through a 404 slow-mix tank, and into the top of the DAF tank itself. The

rapid mixer3 rotated at above 30 rpm, and provided a detention time of ~ 1 min. The

rotation speed of the slow mixer4 was 6 rpm, and the detention time in this unit was

6,5 min.

The DAF tank consisted of an additional baffled flocculation section, followed by the

flotation section of area 0,068 m2. Recycle liquid was pumped5 at a rate of 0,62 «/min

(10% inflow) via a pressure saturation tank half filled with small plastic rings. This tank

66



had an approximate volume of 58 i (but since it was operated at 2/3rds full, this

corresponded to a detention time of 5,7 min), and the level was controlled by means

of a level controller6. At an operating pressure of 400 KPa, the approximate air to

solids .ratio (A:S), using a value of 76% saturation from previous tests, was 0,33.

Downfiow velocity in the DAF tank was calculated to be 6.02 m/h, including recycle

flow.

Figure 5.1 : Schematic of DAF Pilot Plant

Acid reservoir

Float

Additional
flocculation •
chamber

Alum/FeCU
and polymer
reservoirs and -
peristaltic pumps

Autoburette

pH and
temperature
probes

pH probe

Overflow

Feed
pump

OAF
tank

V///////////7/,

Feed
reservoir

67



Figure 5.2: Diagram of DAF Pilot Plant showing feed lines and computer control

system.

Data logger l||
and computer

Air saturation
tank and
level control

DAF
tank

N From
Hartbecspoor
Dam

Alum or
FeCI3

reservoir

Polymer
reservoir

To overflow

68



Figure 5.3: DAF Pilot Plant

69



Chemical addition consisted of alum or ferric chloride (FeCI3), polymer, and sulfuric

acid (1 N H2SO4).' Alum was stored at a concentration of 60 g/t, and pumped at a

rate of 5,1 or 15,3 mt/m\n7. The stock solution and pumping rates of FeCI3 were the

same as those for the alum. Polymer (Magnafloc LT248) was prepared at a

concentration of 0,6 g/t, and pumped9 at 6,2 m«/min. This polymer was used as a

substitute for Percol 757, as the latter was not being made in South Africa, and it's use

on full-scale units would be prohibitively expensive. Magnafloc LT24 is a cationic

polyacrylamide of molecular weight > 7x106.

5.2.2 Computer control of the pilot plant

A Hewlett-Packard data logger/computer control system was used to control and

monitor the DAF plant10. A schematic of this system is. given in Figure 5.2, and typical

programs are given in Appendix A1.

A number of parameters were used for monitoring purposes only. These were influent

temperature11, influent pH12, and influent and effluent turbidity. The latter was

measured by a single turbidimeter13; the feed to this instrument was directed from the

influent or effluent via a 3- way solenoid valve14 and a pump15 operating at

approximately 800 m{/min. The valve and pump were controlled by the computer

such that the turbidity reading would be recorded as applying to the appropriate

source.

Computer control was used for controlling the pH of the feed to the DAF unit. To a

certain extent, inorganic chemical addition, especially FeCI3, would lower the pH to the

desired (low) value, but if necessary, the pH could be further decreased by H2SO4

addition. This was accomplished via an autoburette16, controlled by the computer, and

dependent on the pH reading17 in the rapid-mix tank. It was also possible to raise the

pH to a desired value by replacing the acid with an appropriate alkaline solution,

though in the present study this was done by hand. Final pH measurements in the

effluent was also measured by a portable pH meter18.

70



5.2.3 Full-scale plant setup

A diagram of the full-scale DAF system at Schoemansville is given in Figure 5.4, and

a photograph of the overall Water Treatment Plant, including pressure filters, is shown

in Figure 5.5.

The coagulation and DAF system comprises first a conical flocculation tank. FeCI3, as

well as powdered activated carbon19 (at 10 mg/d) and polymer (Organofloc20) when

used, are added to the inflow as it passes over a shallow weir (< 1 m high), and the

turbulence at this point is supposed to provide adequate chemical dispersion. Flow

of 4,2 m3/min from the outlet of the flocculation tank is directed to the DAF unit, which

has an area of 18,6 m2 and a nominal detention time of ~ 9 min. Air saturated recycle

water is pumped through an air dissolution system similar to that of the pilot plant, at

a pressure of 400 KPa.

5.3 Experimental protocol.

The experimental (factorial) design used for the pilot plant tests was similar to that

described in Chapter 4 for the batch DAF tests. A typical design is shown in Table

5.1.

Although the inorganic coagulant tested in the batch DAF tests was alum, both alum

and FeCI3 were used in the pilot plant, because only FeCI3 could be used in the

full-scale plant. The factorial design employed only FeCI3.

The initial objective was to perform pilot tests under computer control during winter

and summer. The effects of temperature - hence different algal populations - could

thus be ascertained. However, due to problems experienced with theTHMP analyses,

the results of the winter tests were unreliable, and could not be used. Furthermore,

theft of computer equipment during the winter of 1988 meant that subsequent tests (ie.

tests 13-17) were done under manual control and measurement.

71



Figure 5.4 Full-scale DAF system at Schoemansville

FLOCCUI.1TIO «*T(«
ourriow nn
coujcto* nut

CMION

»L«5N UMNO
VCSSU.

SCTTllNa
H«« CONVfRTtO
TO HTDRWIIC
F10CCU.4TKMI TtNK

CSLLICTO* H»t t

Mur-orr M H I

H.OW MtTtH
Al« SJtTURATIO W*Tt«



Figure 5.5: Photograph of full-scale DAF system at Schoemansville

73



Randomized
Run-
Number

( 5)
( 6)
( 1)
( 8)
( 4)
( 3)
( 2)
( 7)

Table 5.1 Pilot Plant Factorial Desipn

Blocks: 1 Factors: 3 Runs: 8

Block Test Parameter Combination Response*
A B C

1
1
1
1
1
1
1
1

60,3
67,5
85,1
87,8
54,0
49,1
24,6
74,6

* Example: % removal of total THMP.

Table

CODE

5,2 Codes for Pilot

CONDITION

Plant

A High FeCl3 dose - 150 mg/L
B High polymer dose -0,6 mg/L
C High initial pH - 9,0
0 Low parameter condition:

FeCl3 - 50 mg/L
Polymer dose - 0
pH - 5

L Alum dose at 150 mg/L

Note: pH values are approximate
Low final pH range 4,78 - 5,97
High final pH range 6,72 - 8,61

74



It was expected that the algal population in the summer would be dominated by

Microcyctis aeruainosa (a blue-green cyanobacterium). This had been the case for

many years, and was true for the tests conducted in the summer of 1988. However,

the dominant species in February, 1989 (Test 13) were Crvptomonas (a cryptophyte;

unknown species) and Cvdotella meneqhiniana (of the Chrysophyta division); and in

March, 1989 (Tests 14 - 17), the dominant species was Crvptomonas. This shift in

speciation must have had an effect on the results.

Finally, as noted in Chapter 3, all trihalomethane results were corrected for reagent

blanks. These "blank" values were sometimes as high as 109 \ig/t for THMP, but

were generally in the order of 30

Equipment used:

1 Steward Turner

2 Steward Turner

3 Lightning, model F220

4 Framco

5 Mono pump; Ranee 22M (75 watts)

6 Electromatic S-System, #SV 110 220

7 Gilson Minipulse 2

8 Allied Colloids, S.A. (Pty) Ltd

9 Gilson Minipulse 2

10 #71B portable computer; #3421 data acquisition and control unit;

#9144 disk drive

11 Jenco

12 Metrohm 1026

13 Hach#1720A

14 FIP plastics

15 Stewart Turner; 210 watts

16 Radiometer

17 Jenco pH transmitter # 692

75



5.4 Results and discussion of pilot plant performance.

Codes for the pilot plant test conditions are shown in Table 5.2, and the raw data,

togethe/ with summary statistics for the influent, are given in Appendix A2.

Figures 5.6 to 5.13 show test results plotted in test sequence, together with the test

codes. These plots give a good visual indication of removals; a statistical analysis of

the results will be presented later in this section. It is seen in Figures 5.6 and 5.7 that

the highest removals of THMPs occurred under test conditions A, AB, B, L and LB (ie

high FeCI3l alone or with polymer, low FeCI3 with polymer, and high alum with or

without polymer). The same performance pattern occurred with removal of chloroform

(Figures 5.8 and 5.9) and bromodichloroform (Figures 5.9 and 5.10). However DOC

(Figure 5.11) and turbidity (Figure 5.12) removals.did not always coincide with

optimum THMP removals. The implications of the DOC results will be discussed later

(Section 5.6); as far as turbidity removals are concerned, it is expected that

subsequent filtration would be capable of producing the desired effluent quality. Note

that the natural pH condition is a high pH, and the low removals found for test

condition C implies that a low pH value is optimum.

Figures 5.14 to 5.18 show some of the more pertinent results plotted according to the

date of testing. These plots show a'slight downward trend of the influent measured

parameters between 1988 and 1989. The gap between the influent and effluent lines

indicates the extent of removal, however this form of plotting is misleading due to the

unequal spacing between tests. The high removals of THMPs and chloroform which

were possible under optimum conditions are shown in Figures 5.14 and 5.15.

Bromoform, DOC, and turbidity removals were much lower (Figures 5.16-5.18); see,

also, Section 5.6.

Before discussing the statistical analysis of the data, it is perhaps instructive to

examine the percentaqe removals of THMP and DOC obtained under the various test

conditions. By plotting percentage removals, it is possible to eliminate to a certain

extent the variability in the raw water quality. Figure 5.19 shows that, in general,

percentage THMP removals are higher than DOC removals, and that values above 80

% may be achieved for the former at high FeCI3 and polymer doses. At high pH, (ie.

76



C test condition), removals of THMP are, with one exception, lower than at low pH.

DOC removals show no such consistent pattern, which is to be expected because of

the "global" nature of this parameter.

The discussion thus far has involved a qualitative evaluation of pilot plant performance.

A statistical analysis of the results of the 8 factorial experiments (Tests 6, 7,10,12,14,

15, 16 and 17), based on percentage removal results shown in Table 5.3, is given in

Table 5.4 and Figures 5.20 - 5.27. In Table 5.4, the first row indicates the average %

removal of each parameter for all 8 tests, and subsequent rows show the effects

(above or below the average) for the various combinations of test conditions. Points

in Figures 5.20 - 5.27 which lie away from the straight line indicate those test

conditions which produce a statistically significant improvement (or decrease) in

performance from the average. These points are, ringed in the figures, and the

equivalent values in Table 5.4 are underlined.

The two factors which stand out clearly in this analysis are that a high dosage of FeCI3

(ie. 150 mg/L) and a low pH (around 5,0) are significant for improvements in THMP

removal (including chloroform and bromodichloroform) and DOC, and even turbidity

removal is significantly affected by pH. The highest % removals occur under

conditions B and AB, and reference back to Figure 5.6 shows that effluent THMP

values as low as 30 \ig/L can then be achieved.



i

I

Flgurt S.6